

STI Prophylaxis Following Sexual Assault (June 2021 CDC guidelines)

- **Gonorrhea** – Ceftriaxone 500 mg IM*
*Persons weighing ≥ 150 kg, 1 g of ceftriaxone should be administered
- **Chlamydia** – Doxycycline 100 mg PO twice a day for 7 days **or**
Azithromycin 1 gm PO once
- **Trichomonas** - Metronidazole 500 mg orally 2 times/day orally for 7 days **or**
Metronidazole 2 gm PO once
Note: significant side effects with alcohol
Give as discharge prescription with alcohol concern, take in 2-3 days
- **Vaccinations** – Hepatitis B/HBIG*, Tdap*, consider HPV *Immunization status unsure or unknown
- **HIV** – Start within 72 hours of sexual assault
Truvada (Tenofovir 300 mg & Emtricitabine 200 mg) PO once daily for 28 days
Plus Tivicay 50 mg PO once daily for 28 days **or**
Raltegravir 400 mg (Isentress) PO twice daily for 28 days
- **Pregnancy prevention** – Obtain UPT
Levonorgestrel 1.5 mg PO once (Plan B, Next Step)
Ulipristal acetate 30 mg PO once BMI>25 (ELLA)